40cc GASOLINE ENGINE KIT. HIROB0O.
R/C SCALE HELICOPTER

50

BODY KIT

Instruction Manual

HYiREREAS

B ANRICH T COMAETEREE T, L<BHTAITEY.
IELSBEOVTEY,

W COFHRBAE(IIBELLA30] ERDESICDONTDHDT
T, [40ccHVY AT =)V —X ] HBOIBRE. AH
ZHIVFVNERBBEEBSRA<IEE N, BT M8 2R8
BEICHT BHEATIO] (T MR RITHIICSLT
FATLIEEY,

B COFBEER. AUICBETITREL TR,

X BIRRBRD=8H. FEELAEEEE I 5 0HYET.

Bl Before assembly, make sure to completely read this
instruction manual.

M This manual refers exclusively to the section for the
Bell 430. For sections shared with the 40cc. Gasoline
Scale Series, please see the manual for the
Mechanical Kit. Before assembling or flying, be sure
to read Section 1. Be certain to read before beginning
assembly.”

M Keep this instruction manual in a handy, safe place.

X In order to make improvements to this product,
specifications may be altered without prior notice.

HIROSO0 UIMNeD ©2004
MADE IN JAPAN No.10943






B X

Table of Contents

LAHSIER oo 1 L ASSEMBIY wozusscnssmmismmmmsents s s i S 1
2. FEIX "I DN T e 21 2. REPAIT PATES rvoeeeteeeniseeeseese sttt 21




1. #H 3R

Assembly

JyJEy b7A7 O
Cockpit floor assembly

ay ¥y k707 0WRiEsERT —HIRRICADEET.,
ﬁﬁﬁggﬁff&ﬁbﬁﬁﬁ%Ev&Uéﬁ&ﬁK?XU%f
IZ 1

The part of the cockpit floor is fitted to the bulkhead at the rear of

the cockpit (the inner body frame). The areas marked with a heavy line
must be fitted to the body; use a file to shape them until thy fit exactly.

oy

BNV BEHEWO T ET,
BRI ONWTIE TEREITOVTI 251
LTLZEXWN,

Parts are attached after painting. For painting,
please refer to [8] “About Painting.”

AT 4 —NIRR

The inner body frame

—< bk
Froor mount

FE S DAL
Seat assembly

BEREVE D A i > TUIHD . BRI AT
EELET,

BE2H 2EHEE, NTRETEELET,
2MEED 7.

Cut away the seat along the line and attach it with
instant adhesive. Fill any gaps with putty.

Make two of them.

////ébﬂii

Fit together.

F0IAET

Fit together.

L

BIN—VBEZMOTET,
BIZTDONWTR [gBREICDONTI 25 R
LTSN,

Parts are attached after painting. For painting,
please refer to [8] “About Painting.”




by ThN— RT4. ARV T—=IbF vy 7OMIT
Processing of the top cover, body, sponson, tail cap

4 E
—F
10mm ~ w7 JINE=
Top cover
P
10mm
RN VIR e 30
Reinforcement plywood
Ne. /

80 2.7 7XBAVF (20%&FT)
Drill 2.7mm holes (20 places)

62.7 7BV (21f&7)
Drill 2.7mm holes (2places)

ARy Sy
Mesh

TR

HBDAY a2 zREDDALREDIZEID., v THIN—HHl
NS TRF A 0 ALRELE) TRMNITET.

F—IF v v TORITAEDE Te1.8

Match up with the holes in the tail cap
and drill a 1.8 hole.

Cut the included mesh to a size slightly larger than each hole and affix
to the inner side of the top cover with epoxy adhesive (30 minute

HIRANZ AR

hardening type).

AT 4 ORIZEDET
¢1.8 7B

Match up with the holes in
the body and drill a 1.8 hole.

RN R

Reinforcement plywood

RN TR R T o RN 5 TRF A%
#l (3043 LA LTE(LTY) X3, FRPBifiE TRES VT
9.

Affix the reinforced veneer panels to the inner
side of the body with epoxy adhesive (30 minute
hardening type) or with FRP resin.

Reinforcement plywood

Hils
Cut

Tail cap

AT 4
Body

RN = VIR

Reinforcement plywood

AR ORICEDET
¢1.8 7XBALT

Match up with the holes in the
sponson and drill a 1.8 hole.

A ;& & Caution

FRPEEETHHE, LTEEEEY Y X~
N=IEETYH T4 L. 7=V THS
EREM> TS,

When using FRP resin to attach parts, make
sure to abrade the surface with sandpaper
and to wipe with alcohol to remove any
traces of oil.

AR =V 4R
Reinforcement plywood

AT A4 DNTEDET
¢1.8 7XBLT

Match up with the holes in
the body and drill a 1.8 hole.

¢2.7 7XBAVT (128 FTL.RC)
Drill 2.7mm holes
(12holes :L=6,R=6)

AR > (LRITHER)
Sponson
(pay attention for L or R)




4 | [FFREORA

Exhaust pipe installation

My THN—2RT 4 IRIED L THSED 1T ET.

Temporarily fix the top cover onto the body, the install it.

PSRBT, TARF AR (304 A ERELAY) CHFHFET. L. R, Attach the exhaust pipes with epoxy cement (30 minute hardening type).

k. FlEELTZE N,

Make sure to distinguish between left and right side pipes, and upper and
lower pipes.

Epoxy

PRER ()
Exhaust pipe R (lower)

HEER (k)
Exhaust pipe R (upper)

PEEL (b
Exhaust pipe L (upper)

PEHEL () Epoxy
Exhaust pipe L (lower)

sy THN— RF 4 K 1ED)
Top cover (Temporarily fixing onto the body)




513 ARIDFEIL
Retract assembly

p
© Fmm FLAT L (k)

Oleo arm (upper)

FywTA7Y 2—M3X10....... 6 FW ¢2.6X¢7.5X0.57 O
Cap screw M3X10 FW ¢2.6X¢7.5X0.5 black
B 51V ¢55
© B i

Fyy T2 2-MXI12 ... 6

Cap screw M3X12 {V_F}le)ll/ggg
© [] RRRRAMRARRRRRRMALY) a
— FrvTAZY 2—M3XI /01 >%SS060
éﬁ» T A 7;) :g(;—M3x30 3 Cap screw M3X12 {__ O-ring SS060
ap screw M3X g / / N
I DI AN
: ' /| Wheel shaft

FW 02.6X07.5X0.5 7 0 ... 6 %\ _ @\ e %

FW 02.6X07.5X0.5 black &
Q

@ H H5—32x5%53 K@, -

Ny oy FAZY 2— MBXI2
Cap screw M3X12

0V > ZSS060 ......covremene. 3 Collar 3.2X5X5.3
O-ring SS060 FywTAT) 12— M3XI0 FLF7—1n (F)
Cap screw M3X10 Oleo arm (lower)

O L[]

N5 —32X5X53 wcoorercrrnn 6
Collar 3.2X5X5.3

— TN
Pre assembled

715 —52X7X6.8 ..o 3

Collar 5.2X7X6.8
FNR=2Y ¥ —FpryT

---------------- Damper cylinder cap
$H5—32X57X19 ... 3 \®
Collar 3.2X5-7X19

Y= v 7 b L=26

G4BT 6 Damper shaft L=26
\94 E-ring )

g4EY >
¢4 E-ring N R
! v FeN—iwTh
Damper piston Damper shaft

TUN—AT T %
Damper spring \g
@

S g4EU 2
F 2N o= ¢4 E-ring
Damper cylinder

@

75— 5.2X7X6.8
Collar 5.2X7X6.8

H T — 3.2X5-7X19 Fr v T AT 12— M3X30
Collar 3.2X5-7X19 Cap screw M3X30




LAR (/ —XF¥) DI
Retract (nose gear) assembly

JyZEy MRV

Ry RV Max14
_ Button bolt M4X 14

Cockpit panel
Ty yEy RFLE | YT EY TR
FryTAT) 2 -M3X2...... 1 Cockpit panel unit \u Cockpit hood
Cap screw M3X22
T
b7 o = TaRFIAEN
FryTA7 ) 2—M4XI0....... 4 G CET. AR THILE v
Cap screw M4X10 F)ESESIC. YAVETEIEL
9. Ay rEy M EETy
Y ey RaAZy i L e
IRARARRRA! Ao Tu T Ey bFI)VERIGHNIE
. . hN N 5
RY R NMAXI 4 FFABERALTBERT.
Button bolt M4X14 Each part should be temporarily
N assembled and its position in the overall
7 N unit should be checked. Veneer panels
should be glued together with epoxy
N/ glue. Each veneer panel must be shaped
with a file until it fits its place exactly. Enox
MAUF Y B o 4 The cockpit panel are not glued. After e
M4 U nut assembly, they should be removed from
the body and set aside.
@ ” NZViR
Plywood
dyZEy ba2y—ILi RV
FW 92.6X907.5X0.5 7 0 ... 1 Cockpit console unit p|;\:,00d
\FW 92.6X07.5X0.5 black / Frw T A1) 12— M4aXI10
Cap screw M4X10 THRFL
. P Epo>
AT4 BRA () —ZXEY) o
IZA VAR —ZXFY)
LA, 9/64LEIL > F T / P -
Hithi T E9, ;’; é-l~y7t'y rkazy—)v
ockpit console
Insert the slide boss (nose gear) |
and oleo boss (nose gear) and / ? TIHTHY \
tighten with a 9/64 wrench. / / Pre assembled
/
O/GALIIL > F (KHIE) ’
9/64 L type wrench.(accessories)
\ 251 1z (=21
@/ Slide boss (nose gear)
i)
) e RO 3
1 N
000 *
FLAHER () —ZFY) L
O O O Oleo boss (nose gear) ) \ @ - _—
FWg2.6X¢7.5X0.5 7 O -
°« QO FW02.6X07.5X0.5 black Frvo AU a—MIX22  MAUFw R
oo BRI [9] 7 L— LR — A0 \ S s
| T 72 S r st ; \ | KBREINL) —ZF ¥ AN R—2D
0] =7 —57 > 2 OHINE s U micAbEThy FLET,
L1 N 5 1) — ORI Retract -~ e Cut off the thick line part, matching with N
[14] F—IVI81 T OHST y the end face of the nose gear mechanical base¥
17) 5% —H—ROWMFTHAL E7, 191 S R T R e
The rest parts are used in following steps: ?l¥‘v(?.°d‘in hight
|9 | Frame base assembly O aE
[10] Air tank assembly
|1 1] Battery assembly "_@:
|14] Tail pipe installation ITR*F n@:
1_7 Rudder servo installation: Epoxy
ZZImAFEY
Attach here.
o ° [ o
0320
il
‘ Front
o o
o [ [ o
Floor mount
& ™
JIRIHE 18X82X1.2 oo 2
Plywood 18X82X1.2
\ J

J—=XFVYANR—2

Nose gear mechanical base

dwZEy 7oy
Cockpit floor

M4 Y AYFF b H#HAFH)
M4 claw nut (attached)




v bAZ 1) 2—M3X5

2| [ 3128 (A > %) o - N
Retract (main gear) assembly ©
Ty b A7V 2— M3X5 ... 8
a xS ~N Set screw M3X5
‘GD a\mnm !:D [Ej O I
Fry A7) 1-M3XI0......... 2 = Ty hA Y 21— M3X12 ......2
Cap screw M3X10 MAUF S B o 8 N
R M4 U nut O
@ LTI Ty hASY 2— M4X6 ... 2
FryTATY) 2-M3X12....... 4 S s 4 % By e MRS Set screw M4X6
Cap screw M3X12 Cap s;re\v M4X251 O I:]
y — Z— RIVE 2 e3X158 ........ 2
© [l Needle pin 03X15.8
Fyy AP 2=M3X22 ..
Cap screw M3X22 O I:|
Z—=RIVE 7e4X15.8........ 2
g\\\\\\\\\\\ Needle pin 94X 15.8
FyyTATY 2-MXI0......... 8
Cap screw M4X10 @
ANYAVEAVANARVRRRRVRANAY iy L el FW 02.6X07.5X0.5 7 00 ... 2
piserew MeXI0 FW 62.6X07.5X0.5 black
(«*:r««~y7°7\1\74;JX:55—M4x25 .......... 4 254 BER (A >%7) v ALY 2— M3X5
k ap screw ) Slide boss (main gear) ) k\Sct screw M3X5
@ | ——EME>3XI58
H Needle pin ¢3X15.8
S FW a3Xe9X1 ...ocovvveereinnennen 4
SHAMII=
/% ) Retract unit
SN Brg ¢8X¢16X5F
oy hZAJ ) 12— M3X12 B{a%ring :asxmsxw
Set screw M3X12 / Bre T 0w %
R bk R 8 )
A L A B
Oleo drive shaft
Ty M ALY 12— M3X5
Set screw M3X5 oy R AZ Y 11— M4X6
o \E Set screw M4X6
| FAUARZ (A1 FY)
F L A BB e S (iaia Bis
K ol 0 ‘ > \\ (:;1; Ser:lXM%)‘(JI(_;L M3X10 Oleo boss (main gear)

o S H P R—2

Main gear base

M4V AYFFw b FHLAF)
M4 claw nut (attached)

i

AGAM (A1 2¥Y) YISk

Retract (main gear) mount

& S
S 1
| <@

FWg4X¢10X0.8T

-4

=
E\@

o

N
I

Set screw M3X5

&) ﬁ\
% g8 ROS Y
/ﬁ ¢8 Mast lock

9 £y bRI Y a2—M3X5
Set screw M3X5

Z—FIVE 2 p4X15.8
Needle pin p4X15.8

FWg3Xg9X1
N

Fy v T2 1) 2— M3X12

FryTATY 2— M3X22
Cap screw M3X22

.= FWg2.6X¢7.5X0.5 7 O

oy
' q FWg2.6X@37.5X0.5 black
’9‘ ,

M4V AYFFy b HEAF)
M4 claw nut (attached)

Pre assembled

Cap screw M3X12
M4UF v b e
M4 U nut (i
TIBHLNL AA ZFVR—ZZEAM (A1 2FY) vy 2k

I %, SDAMIZIRANT =9
After installing the main gear base onto the retract (main gear)
mount, install the retract (main gear).

ALFARA (A 2FV)

e \ A«/m'ﬁlﬁfﬁ’)%ifr
€0 DOss (main gean

+°10° angle

I T ED

Attach here.
= = =
o o 0|
£ o o
[z}
Front
o o
o o ol
—
U L H




ZBEICTDNT
Painting

Jw 2 Ey bXRIVER
Cockpit panel unit

FNIAGYEST A1) 1-M26X6 ...... 2

dyZ7Ey hay—)LH
Truss tapping screw M2.6X6 97 L i

Cockpit console unit

QawZEw bRES. Iy Z7Ew bV —)VE, v 7y SR
B, FERE, Jw sy h7OYEREL, TH-IVEMDET.
@FRP #ii3F X, B2 R—IVEDEIER. ARk & 300 ~ 400 LoD
MAKR=NR—TEANALL BEEET, BEETEHEEF-IUNH

TEETOTHEENVETT,

@—EHMHICE W BBRE 2 R REMT, EhT L Rz EN
BRAFET, KERHOIIBRY ST, "EAEIE=I) (1~24)
SHRRESERSE TSR, EREEET,

@S> —EEIBSTEFR—IVEOF v /2 LET,

GOK THIIABREZITNET,

®OF H—NVEZEDHITEBT, YV IYHEOZ7 UYLy > ERIRTRF:
HROBEITCH BT ET,

HHEANEIMNE I LY U EFIZIRFVROBEZ2HE->THOK T
ED

FSAFZYEST ALY 1) 22— M2.6X6
Truss tapping screw M2.6X6

¢1.87%BALT

Drill 1.8mm holes
TH—I

Decal

dyZEy k707 —
Cockpit Floor

(DApply painting to the inside of the cockpit, cockpit console unit, cockpit
panel unit, seats, and cockpit floor, and apply decal .
(@FRP parts should be sanded smooth with soapy water and 300-400 grit
sandpaper after pinholes and other flaws have been fixed.
Be sure not to polish them too hard because new pinholes may be made.
(Lightly spraying a primer coat of paint and then letting it dry completely
highlights the appearance of pinholes and other flaws. Along with polishing,
larger pinholes should be filled with filling putty and smaller ones fixed
with instant glue.
@ Apply another light coat of paint checking for more pinholes or flaws.
(®1f none are found and the base finish is acceptable, finish painting the model.
® After the paint is dry affix the decals as indicated in the manual, and cover
with matte clear urethane or epoxy paint.
Of course, urethane or epoxy paints can be used from the beginning of
painting process if desired.

U —AX—RDEIL
Frame base assembly

TJL—ANX—X
Frame base

|
© By

FryTAT 1) 2—MIX25 ... 4
Cap screw M4X25

M4 Y AYFFw b (HLAG)
M4 claw nut (attached)

SEAM (A >FY) <O b

Retract (main gear) mount

Epoxy

IRFY oy sy bx—2
Cooling duct base

Fyw T AT 2— MaX25
—_— Cap screw M4X25

— P _\\

\\\
)

[EIR <’

!
>

=G5y HREDLIKI—N I TF ER—AD
WlZY 2V ETHIELET.

Rasp the inside face of the cooling duct base

so that the cooling duct is put in it.

Cooling duct

D), 70 B

M4 AYFFy b (HAFK)
M4 claw nut (attached)

ZZIBTEY
Attach here.

il
Front
o o




I7—%>0 DI
Air tank assembly

10

IN—=T+—24 (k)
Foam rubber (available commercially)

®

FyEYTATY) 2a-M3XI0........ 4

Tapping screwM3X10
I7—=%>7 (&)
Air tank (accessories)
RN R
Union band
.
RS 3

—— &y ¥ AY Y 2— M3XI0
Tapping screw M3X 10

1!

IF—=F &N TIN=RTLEF N & J
Air tank & battery mount ™ A~ FERNR

Union band
¢2. 5N\
‘ Drill 2.5mm holes|

ZZICIAH T EY

Attach here.

] [=} [<} [} [&
5z o o
Hi
Front
o o
=R ) ) ) [ / N o
of /‘12‘5/*\!1}107‘ e
/ Drill 2.5mm holes

IS
BAM (A1 >¥Y) Tk

Retract (main gear) mount

A i & Caution

EF=8 2 7ldzIN=—
T —AFICBHIA
H. IT—ERIR&
NyTYU—=DI > hIC
BRNVETL2DY
EEELTSES,

Wrap the air tank in
foam rubber and
secure it firmly to the
air tank and battery
mount using a tying
band.

Ny T U —DHiI

11 Battery assembly

TIN—T 4 —L (Wl

Foam rubber (available commercially)

@ (o

FyE YA 2-M3XI0...... 4
Tapping screwM3X10

ZwH RNy 51 —12V 1300mAh (f1)E)
Ni-cd battery 12V 1300mAh (accessories)

N R
Union band

Tapping screw M3X10

Air tank & battery mount

2,578V
C CIcmt T T Drill 2.

Attach here.

il
Front

/ 02.57X8F
/ Drill 2.5mm holesﬁr
SHAMI (A >FFV) <o b

Retract (main gear) mount

_—

A £ & Caution

12VAyTFYU—135
N=T F+—LE[CEH
AH LT =8I0 &
Ny T U= T
BRNVRTLoHDY
EEELTLSIZE,
Wrap the 12 volt
battery in foam
rubber and secure it
firmly to the air tank
and battery mount
using a tying band.

> Hw ¥ T ALY a— M3XI0

WEHRNR

Union band

Drill 2.5mm holes




Retract servo mount assembly

<7 bDEIL

\

(oo

FyEYIAT ) a—

M2.6X16 (BEEAT) oo 4
Tapping screw

M2.6X16 (with washer)

© (m

FyEYT AT ) 2—-M3X10....... 4
Tapping screwM3X10

d

HB—FRI T RB 2

Servo mount B

o |
o] |

O

HB—RT =" . 2
S |
\ ervo plate )

AV RAFa—T

Gl A)

Gasoline tubing (For lubrication)

Fa—TZORAA Ry Ty — ((f8)
Tube end guid washer (accessories)
Fa—TILRAA RFy b ()

Tube end guid nut (accessories)

Fa—T LRI R ((F/R)
Tube end guid (accessories)
Fa—7LIR (TR

Tube end (accessories)

IT7)NNTFy b (HE)

Air valve nut (accessories)

BABAINIV T (fH)E)

Switch valve (accessories)

I7RCTRANINVT (HiE)

Air pump valve (accessories)

I7INVT (@)

Air valve (accessories)

P—RTL—Fh

Servo plate

BAENIV T Fw b ()

Switch valve nut (accessories)

&

«

ZZIBMITES
Attach here.

<) o |ooodo O
s o O
HiJ
Front
o o
o [e] o o]

Yy EXTAY ) 2a— M2.6X16 (FEAT)
Tapping screw M2.6X16 (with washer)

Servo plate

BIARY —H

Retract servo
%/

Ty ELTAY) 21— M3XI10
Tapping screw M3X10

AR —R< D > b

Retract servo mount

7'&“7117'7 > B

Servo mount B

¢2. 57XV
Drill 2.5mm holes

GHAM (A >FY) v b

Retract (main gear) mount

10




13

AR =y FDEER

Piping layout of retract unit

@ WY > ZZEEL<Y—2% TOPEN] IZ&bHHEFR—Z
Zo|EHLET,

@ TT7—=MdBNRNEIICHEY > ERIL, X—V %
9" TCLOSE) IZ&btx

D THTH—% fUWD{Hj‘iT
ﬁi‘@fﬁﬁﬁ@‘éﬂ'ﬂi RN EB T k%b)UﬂLﬁﬁD
A5 R— 2 2RI L. /\y)wzwﬁs}i
WFEENRDEEITMETEET,

® ﬁig%ﬁﬁ?éﬁﬂi N2 BILET ) T > TIE

® B >/ ZEL~—2% TOPEN] IZ&bHEFR—Z
ZIVAL EY,
R—Zhank i l#lr%ﬁ')/ﬁ”&[nlb\’ %

[CLOSEl Iz&bH[EEL
MANE WUFB L — D%l~/5775’ EZDOWREE
W BRHCEMLE Y

N B ZEELTRD I
THET ¥ T 5 —HUGH
TZET.

If the handle is turned and
removed the adapter can be
stored.

D-®

N> RL

330mm

LI 0]
Air tank

F\\

I7—HR>7 ({HE)

Air pump (accessories)

IP—Fa—7F

(B /eFa—TEF>TFIN, )

position and pull out the hose.

the mark is in the closed position.
@ Fit the connector to the adapter.

(D Turn the Open/Close Ring until the mark is in the open

@ To ensure that no air leaks, turn the Open/Close Ring until

@ When using in an upright position, fold down the pedal,

move the hose to horizontal by putting it into the large U-
shaped opening, and stand on the pedal. Placing one hand
on top of the other will allows pressure to be appllcd casily.

(® When using in a horizontal position, apply pressure while

holding lhe handle and clip.

® To store, turn the Open/Close Ring until the mark is aligned

with the open position. To ensure that the hose does not
come out, turn and fix the Open/Close Ring with the mark
aligned with the closed position.

Note: The small U-shaped opening is for use when storing
the unit with the adapter attached.

F—2Z (&E23cm)

Hose (Maximum 23cm)

W7 579 —DRY DI

JT@® EWBHDTT T T5—%7R B 1 LAS,
)7 @ ZEDLTEMYMHFTFE N,

MAttachment of the Adapter

Loosen Knob A and insert the adapter into Hole B. Turn
Knob A to attach the adapter.

)
7¥75— R® [1/7@
Adapter Hole Knob

/

M2oy RT R
M2 rod end

Handle
Y o —
Cylinder
BARAY > ) i
Open/Close Ring Grip
U B 1T
U-shaped opening N—Z
= Mark
(N
Connector
ANRY BIE T A ;
Non-slip rubber N5V
cdal

Air tube
(Use the tube remained)
I7—INVT
Air valve 210mm
I— —_—
Air BAEA/X)L T push
Switch valve
7
g 4
= 150mm
=
A FVY—L 200mm ARz g3 D7 % 31Tl
Main gear left L&Y,
& Make a ¢3 hole on the plywood,
and put the pipe through it.
670mm

A FY—R

Main gear right 30mm

200mm

INTIXY 57—

T connector

) —Z¥Y—

Nose gear

LEY.

DI7—RI7—RITTHRAIEEANTL £& © With the Air Pump, put in up to 7 atmospheres of
W ABI7—RYTTI7—0BA>TOEIMR
2 REMSHI30EME. 51ARD 4~ 5E up. down

air pressure. Pressurize abo
at the condition that air is
included air pump. During

retractor moves up and down in 4-5 steps.

ut 30 times, starting
not put in, with the
this operation, the

(@ ]

Fry7A01) 2—M2X8
Cap screw M2X8

© I

EXoS R — LA
EX@S5 ball with stand

BELTSEE,
EUET,

5 ZOBERIT—EFML T LS,

@RBA/NILT DR bO—2 LY —ROfeAZER—IC
QAN IV T push TEIARZ up. pull Tdown &
@7 —UhoizEd. 5hAR Zdown & Zx U £,

®7 54 bREICIILTFAMDBEHERZ LT

@ Set the switch valve stroke and servo rudder

angle to match.

® When the switch valve is pushed, the retractor

will be up; when pulled it will be down.

@ When out of air, the retractor will go down.

Should that happen, add air.

T S,

SHAMIO Y R

Retract rod

Fro T AT Yz —M
Cap screw M2X8

T~ @

EXgS'J'—)I/ =X ]

Servo horn screw included

with servo
%/

A L AHELAM

Retractable oleo

X, (®Before a flight, please verify that the retractor
EI moves.
M2F ik et rny 2
M2 nut g R : Fy v AT Y 2—M2X8
4 7 E Caution Cap screw M2X8
ShAMO Y B
Retract rod g 30mm 2
| EXgSH— )l A
@E"ﬂ_ﬂ e EXg5 ball with stand
‘13.5mm> e SN
Approx. 13.5mm Servo horn ™ @

11




14 Tail pipe instal

T—IVIXA T OIS

lation

O B

Fr v TAY ) 1-M2X6
Cap screw M2X6

S
oo N
b

Fr 9 TATY) 2-M3X5 ... 4
Cap screw M3X5

o

XX

Q7L —Ah. T=IVRIA T v 7 bP=152, T—)
RS+ 7841 7ASSY P=734. 5—)LF¥ ASSY @
R#ZELET,

@IL—LDHI I —FY. TV RSA4 T v T
FP=1523—HEBICDAENE LI, T—IVRI1
T INA 7 ASSY P=734 DB ZIDET,

ONBENRFIINAT—IV T — A Z AT A DR
12, MEAEE AR @i %) 2N, TRFE
A/ (30 LA ERE(LR) THEFLET.

@®Temporarily assemble the frame, the tail drive shaft
P=152, the tail drive pipe assembly P=734, and the
tail gear assembly.

@Set the position of the tail drive pipe assembly P=734
so that the frame counter gear and the tail drive shaft
P=152 are connected in a straight line.

@ When the position has been set, use the position-
adjuster plywood (forward, rear) and glue the
octagonal tail boom into the body frame with epoxy
cement (30 minute hardening type).

FryTAYY 1—M3X8 8
Cap screw M3X8

Fv v TAT ) 2-M3XI16
Cap screw M3X16

@)
Ty FAZY 21— M3X3
Set screw M3X3

IZN—PIE>
Universal pin

EXe5 R—)l
EXo5 ball

© 1

FoUTL— RONT > AERD £F. s o
Balance the Tail blade. g NEYF LY

Tail pitch lever  ——

[14¥5751)
FrvTAY ) 1—M3XI16 ‘The rotation direction
ZONREMWET, | Cap screw M3X16 Sl TL— K
, Use this hole. \\\\ Tail blade

Fy v TAZ Y a— M2X6
| Cap screw M2X6

FawTA7Y) 2— M3X5
(1)

BOWHICTF— /G5B EET,

Wind tape at a lighter side.

T—)b K JA 751 T ASSY P=734

Tail drive pipe assembly P=734

A ;¥ & Caution

PG NRR ()
023.5Xp31X3

Plywood (rear) for adjusting
position $23.5X¢31X3

TV 7L — BEEE<
BRICxZEHOMFTET,

Tighten the M3X16CS
screws and M3 nylon nuts
so that the tail blades can

FW 63Xe9X1

Q {

M3Ff1o2Fwy b
M3 nylon nut

JIAH 023.5Xa35X3
Plywood 923.5X035X3

JFE 023.5Xe031X3
\Plywood 023.5Xa31X3

move slightly.

D &5t NEEE (i)
023.5X¢35X3
Plywood (front) for adjusting
position 023.5X@35X3

ALAT
Attached Z

DLt et e Gii)
$23.5X¢35X3 =t
Plywood (front) for -~

adjusting position B
$23.5X¢35X3 \

H 25 —FY Assy

Counter gear assembly &

Cap screw M3X5 (temporarily assemble)

MNOTF—)VT— L
Octagonal tail boom

Fx v FAZY 21— M3X8 (HILD)
Cap screw M3X8 (temporarily assemble)

é — EXoSAR—))
EXg5 ball
TN P\ Fwol7
Universal pin = N\ Q—?—)LE-;%LI\H

Tail pitch lever

M3 o)y b
/MB nylon nut

T LEYASSY

/ Tail gear assembly

/ c}

ty bAJY 21— M3X3
Set screw M3X3
F=hFrvT

Fr T AT1) 12— M3IXS .
{1l) T:lllc:’lp

(il

Cap screw M3X5 (temporarily assemble) [Elv0]
The rotation
Fy oy TATY 21— M3X5D direction
MICEHETAZH T E Y. pE g~
Align with the position of Cap o 4

Screw M3XS and make a hole. [e2n?
A R
Auached \ §

) BT — )V FYASSYET
T[HLlankSIC, FieFrw

TAZ Y 2 —M3IXSHIIL
TESHXIITVA) S THEIE
LEY.

HUA T
Auached

Adjust by rasping, so that it must
not interfere with the part of the
tail gear assembly marked with a
hecavy linc and the cap screws
M3X5 can be removed.
Pt S8 e (%)
©23.5X¢31X3

Plywood (rear) for adjusting
position 923.5X@31X3
T—IFVASSY
Tail gear assembly

IRF>
Epoxy

N 2 —F¥ ASSY
ET—IVRIA Ty
7 b P=152 N —HEARIZ
DRMBBHEIK. T—
WRESATNRAT
ASSY P=734 D&%
WOEFT,

Set the position of the tail
drive pipe assembly P=734
so that the counter gear
assembly and tail drive
shaft P=152 are connected
in a straight line.

T—=IVRIA1 T+ T bp=152
< Tail drive shaft P=152

A ;£ & Caution

T—IVRS AT+ T b P=152 13§
[C3mmBEH LS. T—ILESA
7 Assy p=734 DBEZRDET,

Set the position of the Tail Drive
Assembly p=734 so that the Tail Drive
Shaft P=152 has about 3 mm. of
forward and back play.

12




DA 2 F—Dmft

Windows installation

15

B4 R=d FHFRIOVDZDICHY FL. AT 4 RYIZHE  Each window is cut out slightly larger than shown in the marking lines
bETHEEAFT. U1 R—. 857 ¢ RY DM S5F+  and fitted to a body door to prepare the shape. Attach each window to
JE—R 2 RRIT. TRFAEFF GQ0HLL LR TR the outside of the body door with canopy glue or with epoxy adhesive
F£9. (30 minute hardening type).

cL5. ROWRINY BRI OMBICEZL TS EI N, * Pay particular attention to the position of the door handles when attaching L5

8 |7 Ol SR e
-L4, R4, L7. RTB R POMBIERL TSN, Refer to [16] when attaching doors.
RY OmfIZHR * Pay particular attention to the position of the door hinges when attaching L4,
R4, L7, and R7.
A E :%n\ Caution Refer to[16] when attaching doors.
FRPZEERTHHE. B TEBEEY Y RR—N—RETY
T4 Il FIA-IITHSEHEM> T ES L,
When gluing the FRP, be sure to sand the surface with T
sandpaper, then wipe with alcohol to remove any oil Epoxy
residue.

T F I T

5 :
Antenna pipe
(> .

NIAZYEYY AT 2-ML6X6 ... 2
\Truss tapping screw M2.6X6

TUL—ABALTEEET.
Remove the frame at first.

fRREa27 BV (7 > 5373 T )
Plywood open a ¢2 hole (for antenna pipe)
//

83.57XBAF (7 > T3/ TH)
Open ¢3.5 hole. (for antenna pipe)

(;>moﬂ%wz&ﬁ
(25K T D
Open a ¢1 hole in two places as
g shown (for air flow).
rSAZYEZT AP 2— M2.6X6

'.//V
Truss tapping screw M2.6X6
7 \ A
\ O By Ty —

/

g g 2.7 7IAF
l

>N

~ Cockpit floor open a 2.7 hole.

\yoy7—v >k

BRI E 13 )

M — 7 TIRTET, @2 NI

Attach the seat with adhesive Floor mount open a 2 hole.
or double-side adhesive tape. @

13




16 R 7 O ERf+
Doors installation
4 b

Iy EIY AT 2-MLIXS .....8
Tapping screwM1.7X5

® (=

MILTXSPH. c...cooivis sosvinvncss 32

O 1

OUZUP3 e 4
O-ring P-3

©f

M1.7F > b
MI1.7 nut

ROy o7 L— NaRR...... 4
\Plywood for door lock plate

R7yow o 7L—h
Door lock plate

T
(A7 By MRk

Ty BT A7) a—MLIX5
Tapping screwM1.7X5

Kyow 7 7L—h

Door lock plate

Plywood .
(Cockpit partition

wall)

RT 1 D%

Edge of body

R7By s 7L—hEEAR
THLAENS, ET B0
I EDMBEICERD T
kD

Attach the door lock plate to a
position where the piano wire fits
in the groove by shifting the plate
laterally.

R kB Assy 2
Door hinge assenbly 2

¢1.27XBHLF
Drill 1.2mm holes

Ry Oy 7L — kAR
Plywood door lock plate

COEBART 4 —IcAbEET.
This face is to be fitted to the inside of the body.

IRF R TERLET
Bond with epoxyadhesive

gl2EY J#%20mmiZH Yy L THEWET
Cut the ¢1.2 piano wire to approx 20mm use.

B A TR LET
Bond with quick drying glue.

> 00U > P-3
6 O-ring P-3

TRFEERAICHER LET

Bond with epoxyadhesive

Uy Ry

Rear door

3

TARFERAITHERLET

Bond with epoxyadhesive MI1.7X5PH

M7X5PH

R7 kB> Assy |
Door hinge assenbly 1
B7 b Assy 2

Door hinge assenbly 2

M1.7X5PH
FY k22 Assy 1
Door hinge assenbly 1
MI1.7X5PH
ERBFERITED £7.

Follow the same procedure for the right
hand side.

14




17

S5 —H—KRD
Rudder servo i

B

nstallation

/
©
FryTAT1) 1—M2X6
Cap screw M2X6

\‘\H\\\\H\

S EII AT Yo~

M2.6X16 (BEBAT) oo
Tapping screw

M2.6X16 (with washer)

Ol

flfFE 03X08X3
Plywood 93x08X3

© |

\EXG5 ball

4

A

MOy RT 2R
M2 rod end

O

2]

F—R T L—] ...
servo plate

) O

F—A S

Servo attaching nut

\
........... 2
......... 2 ;
DRLET
Crush here.
@j 2mm
......... 2
P

TPxAbZatbg2
Adjust joint g2

g2 H—Roy K
¢2 carbon rod

XA—R>Oy K>V AUT
LET

"y RLTHM
3 Cut the carbon rod

TIZx¥AbZaArbhg2

Adjust joint g2

M2oy R R
M2 Rod end

H—RITH o R
Servo horn screw included
with servo

H_X
Servo horn

%

T

Iﬂ;:f *‘/{;’éj;l";*ﬂl (3043 LA L ti{ L)

EATLE Y.

Bond them with (30 minute type)

epoxy adhesive.

i R TR 03X08X3 Ssa A7

(SUS/SA 7 i) T
Plywood (for SUS pipe)
for adjusting position 3X@8X3

TU—5 A

Frame

o)

Fr 9 TAIYa—M2X6

Cap screw M2X6 0

EX ¢5H:—)L ‘;‘A&

EX ¢5ball T

FWgl.7

— e #17mm
;j.erv:;:)j:‘n\/ s Approx. 17mm

el
M2 F };/&la
M2 nut

;£ & Caution

A

Jy4DOvXy >k
Gyro mount

;£ & Caution

<

SUS /81 7
SUS pipe

<2

Sy A0t o—i

®/ Gyro sensor parts
i — 7
Double side adhesive tape

751 L& L TRBORVII
BRI TRE N,

Test fly and install so that there is
no vibration.

M2Oy RL> R
M2 Rod end

IRF
Tk
= Bond them with (30 minute type)
epoxy adhesive.

YBT3 —M2.6X16 (BEAAT)
Tapping screw M2.6X16 (with attached washer)

7 S
NP

HahF b

Servo plate

I —2a>ro—)b—R

Rudder control servo

&
A — AT

Servo attaching nut

i A E I P 03X e8X3
(SUS/S1 i)

Plywood (for SUS pipe) for adjusting

position g3X@8X3

SARXGT (3043 LA _LBE{LAY)
ATLET,

A ;¥ & Caution

Py A0 Y —8RICEEAERNHY ET,
2 v A OOEURSAE ICH > TRYFFHFTL
0N,

Gyro sensor parts should be installed as
per the directions according to the
manufacture of your gyro.

Be sure to check the gyro’s directions for
proper operation and set up.

A ;£ & Caution

HY—ROmE(TEE!

Make sure each servo is mounted in the
proper direction as shown in adjacent
diagram.

Nose

S —arbo—-IY—KE/ AKX
T4 I—fFEQ—-RERUFIFTT
<7EEW,

Please attach a noise filter to the
rudder control servo.

ICEYFITETS,
Attach the

set being used.

Y—RKoITAZOAY b
2. E7OROFEAFEY

grommet for the servo
according to the manual
appropriate to the radio

T=IT =LA TR U TEADME (WIHRRE)
rubber Perpendicular to the tail boom pipe (initial setting)

ESC

B

BN T ORI E > TELLETDT. 751 b2 L THEEL

The position changes depending on the hovering rpm. Adjust it by actual flight.

Lins Rz

Top view

1S




18

A 7L —ADEST
Main frame installation

/

O3

MeEy RTR
M6 rod end

[ [ T ]

JOAAZN—M3X33 ........... 2
Cross member M3X33

o ‘
@ RIITTITIY

(X4

FryTATY 2—M3XI12
Cap screw M3X12

i3]
@ \\\\\\\m\u

Fr v TR0 1) 1—M2.6X15
Cap screw M2.6X15

M3/ O>F v b
M3 nylon nut

M2.6F v b
\M2.6 nut

© (

M3{ET v > v —
M3 strengthening washer

(©) |

FW 93Xa9X1

© B

715 —2.6x4X4F
Collar 2.6x4X4F

T

M3X158 %
M3x15 thread screws

©©

06 R—)V
26 ball
.

M3Fv b

M3m ,\

F49 7271 2= M26XIS\
Cap screw M2.6X15 \\”?

M6Ow RL> I~"~f~&

M6 rod end
086 R—)L
06 ball
715 —2.6X4X4F
Coller 2.6X4X4F

FW ¢3Xg9X1 ~

M2.65 b
M2.6 nut

M3BEIET v > v —
M3 strengthening washer

ZU—AEARAT—
Flame fix stay
- M3FqOrFy b
M3 nylon nut
7 V—LABEEAT—
Flame fix stay
M3SE{ET v v —
M3 strengthening washer

Cap screw M3X12

FrvTAZY 2— M2L6XIS
Cap screw M2.6X l/5

7 OA R 2)N— M3X33 /

Cross member M3X33

T —2.6X4X4F
Coller 2.6X4X4F

Yl
2 Fy v TRV Y a— M3IXI12
Cap screw M3X12
& M3XIs &R

é M3X15 thread screw

FWg3Xg9X 1

/o /4
==
A
(3
&0
¥R

— \\G N\

=1\

\

A

=" "\

02773V
Open ¢2.7 holes.

A
/ \\
/ X

\

\\/

03, 17XV
Open ¢3.1 holes.

)
\ / M3FA 0>y b
M3 nylon nut

o1/ YV AFa—T7

(L7 —1k&Em)
Open ¢7 hole

(to release air pressure in the

gasoline tubing).

[g1s7cmnd (=7 5—;44

b

Open ¢18 hole.(for muffle;
” K M6 /N i
— & / ’ 275— (HIE) M6 spring washer
— Muffler (accessories)
Fy v TAZY 2— M3X8
Cap screw M3X8 w7 1) 45— Sgnd
B R s mmL s Frv T2 a—M6X18 (f5)

The partially tightened screws are used. CapscrowMOXI8 accessaries)
Frv AT 2—M6X85 (1ig)
Cap screw M6X85 (accessories)

XTI I—RBEBRFTHSANET,

Insert the muffler through the left-hand

side rear door.

16




A—%&—Av K « by ZThN—DHEST

Rotor head and the top cover installation

FryTA71) 2—M3X20......... 3
Cap screw M3X20 By o B 1) e S
Cap screw M3X20

© [rmmom &

P

Fry /A7) a-MX0....... 3 QY
N S
Cap screw M2X10 15 —3.1X6X12.5 F12 69 €2
Collar 3.1X6X12.5 F12 S

@) N
e

F9EYTATY 1—MX6........ 6 Fv v TAY Y 2—MXI0
Tapping screw M2X6 Cap screw M2X10

® (m

NIRRT YESYAYY) 2-M2L6XS ... 34
Truss tapping screw M2.6X6

Fr v TATYa—M2X10
Cap screw M2X10

F—IVZAFy RFRIVY— GEFEERA)
Tail skid holder (for vertical fin)

F—IVAFy RFIVY— GRF 1 —H)
Tail skid holder (for body)

& 3
@i) E] Y stvb
M2 Nut

MW R T F e 3

M3 claw nut

() | :

EW. @3 X@9X 1 it i 3

©

T —FAX6X12.5F12 ... 3
\Collar3.lX6X12.5 F12

Zy BT AT ) 2 — M2X6
Tapping screw M2X6

T—IVAF v FAssy
Tail skid assembly

T—IVAFy BBV — (RF 4 —M) OBHLiEIC

aht, P THEHLET,

Adjust to the position for the tail skid holder (body), bend

it and use it.

B L THBNER I TR ET
The previously used screws are attached
using screws previously set aside.

Frv AT a— M4X15
Cap screw M4X15

FSZAZ Y EXTAY ) 2— M2.6X6
Truss tapping screw M2.6X6

FSIRXZYEZT AT ) 12— M2.6X6

Truss tapping screw M2.6X6

YT A1) a— M2X6
Tapping screw M2X6

NIRZYEZTAY ) 2—M26X6
) Truss tapping screw M2.6X6

EEER

Vertical fin

67T
Drill g5 holes.
T M3 Ay b

M3claw nut

M2 Nut

NIAE Y ET A1) 2— M2.6X6
Truss tapping screw M2.6X6
RT 4 g1 2BV
Drill ¢1.2mm holes in the body.

T=NFrv T
Tail cap

FIAY BT A ) 2—
M2.6X6
Truss tapping screw M2.6X6

FIRAZYELTAY ) 2— M2.6X6
Truss tapping screw M2.6X6

ARV > (LRIZHEER)
Sponson (pay attention for L or R)

FSREFYESTRAY Y 12— M2.6X6
Truss tapping screw M2.6X6

AR R (LRICER)

Sponson current piate (pay attention for L or R)

17




— AES, ERSREEFEROERE
Decal attachment [N g%?ﬁfﬁlﬁé z Eblffﬁ%ﬁ 5
l It may be easier to affix the fuselage number
" and country number referring to the photp.
y =
7
o
4

NO STEP

ABGDEFGHIJKLMNOPORSTUVWXYZ
ABCDEFGHIJKLMNOPOQRSTUVWXYZ

)

EXIT EXIT EXIT EXHY P @ixzm
. e RERL RAERBAR

e TR Y

R TGN

%0

NO STEP NO STEP
NO STEP NO STEP

mamT

s
1
o
v
N
o

e g T T e D ANGERNDANGE |
o e S —
FIROBO UIMNITED -«

HIROBO.

FUEL FUEL FUEL
FUEL FUEL FUEL

{© HIROBO 2004 BELL 430
NO.10340  Printed in Japan

18




FUTABA FF9-H

1ch(AIL) | 2ch(ELE) | 3ch(THR)| 4ch(RUD) 5Sc\r;v(cl;EYR) 6ch(PIT) [ 2157, e 128 o (07202
& SW-C SW-A SW-H
eNp pOINT | (V) | 100% 100% 90% 80% 100% 100% 100% 100% |
(L/D) 100% | 100% | 80% 80% 100% 100% 100% 30%
NOR | 60% | 60% | 100 | | | 1
bR IDL1 | 60% | 60% 100% _
NOR 0% 0% 0%
EXP IDL1 0% 0% | 0% | N
i (NOR) O O O O O O O N
(FIS) 30%
REVERSE NOR REV REV REV NOR NOR NOR REV NOR
HEEDACT/I NH 17ty
] Function ACT/INH el i e
POS1 | POS2 | POS3 POS4 POS5
NOR 0% 25% 45% 70% 100%
TH-CRV IDL1 38% 40% 45% 70% 100%
NOR 25% 45% 60% 70% 80%
PI-CRV IDL1 20% | 45% | 60% 70% 80%
HOLD 20% 40% 60% 80% 100%
e
szddgr gfjfget INH
s Ee R 59 -1t =
Hold position 9 Rudder offset amount
UP AVC 72%
GYRO ACT CNTR NOR 7 R VT
DOWN NOR 72% Switch: E

1. v A0OIEGY6 01 #FALTVWET

GY601 is used for the gyro.
2. A7ty MIRBORITICEDETHBLTT L,
Adjust the offset by actual flight.
X3.&AVT 42 avVRUTOXRSARECHE>TNET,
Each condition is set as follows.

VA V274
NOR i J./ﬁ
Hovering
+Z2rEE
DL Circular flight
HoLD |#—kB—F—2 3>

Autorotation

19




WY AN yya LV TR =5 fing—
| THRO | AILE ELEV | RUDD GEAR(HETRACTAELEG PIT AUX?(GYROGMN)AUX3<SELFSTARTEH>AUX4<GOVERN0R)
REVERSESW | REV NORM REV NORM REV NORM NORM REV NORM
vELsowsr.H 120% | L 100% | D 100% | L 80% +100% | H 110% | +100% | +100% +100%

L 9% | R 100% | U 100% | R 80% 100% | L 110% | -100% -100% A400%
SWASHTYPE | 1S NORM
POS AILE ELEV RUDD THROTTLE AT POS
- 60% 60% 80% HOLD -5.0%
5 60% 60% 80%
v LIN LIN +60%
DR LIN LIN +60% GYRO | POSO 72%
EXP DIR 80% 80% 80% SENS .
y 80% 80% 80% POS.1 68%
LIN LIN +60%
EXP LIN LIN +60%
EXP L 1 2 3 4 5 H
THRO NORM OFF 0% INH INH 45% INH INH 100%
CURVE ST1_ | OFF 38% INH INH 45% INH INH | 100%
NORM OFF 19% INH INH 60% INH INH 80%
E:JTF?\*/*E ST-1 OFF 16% INH INH 60% INH INH 80%
HOLD OFF 0% INH INH 60% INH INH 100%

1. 2+ 4 O(3G6000TEEMALTVET,
(P+40IC&>TIFRUDDD Y N—RIFRAVET,
754 FRIICHERLTIEZEZ, )
G6000T is used for the gyro.
(Depending on the gyro, the reverse of RUDD is diffent.
Make sure it before a flight. )

¥2. AD.TIEIREBORITICEDETRHRELTT X,

Adjust the ADT to match actual flight conditions.
X¥3.BAVT 4 aVRBUTOLIBREICHE>THET,

Each condition is set as follows.

VAU Z/4
NORM g
Hovering
L+ ZEER
i Circular flight
T—kA—F—¥a¥
HOLD Autorotation

20




3. #if&/Y— Y (Z DU T Repair parts

O HE—Y DA OEEL T Sy BASABEEAI—NESEEHES > THELROLES,
@ LEDHETHASRHAIS AL, EESHATEERCTERUAHLESL,

@B/ElT

BRI NAICT. CEXZMHE,S3R~TERICEEITWVWELET,

MR EREWER - T—IVToI4—7 - BRASROTZE XL AABFHPSIA~THERESE TWELEEET,
BSIIHIELDAH1B~3BEERPBEREWEZIEDBIET, HEPUHITTHELZEL,
0405-XXXICDW I EASALED T ZIEELEDIGHGEIHIET,

BRUIETII~25 BRRELPHBEDHHBIETDT. H5PUHTTHLLESLY,

@FEmDAZH#A

FRORE A EOWIE. CEXEEIERNSBOESEE. FFHCT A EREIBESHEUAICHER
(0847-40-0088) /N —YRETITEIKRNDH A JIREFEIV R ERHIL M TEBWELET,
BEEOIHAICEDES -THRIIZIFITHUERLANDT. I—FNo @& - BEETHEDIA . FEXLZEL,

% O—KNo* & IFEMICKRRLTHIET . BRPBVTT CICREE TR,

— X5 (FEEHAH)
FAX. #&, $EETHHULAAL S,
SHEB (5%) . REEEH (R5IFHFEHA) PRETT,

e, iE ¥1,575 ¥1,680 | ¥1,890
wit ¥1,365 ¥1,470 | ¥1,680
BER. 1Sk, JtpE. EB | ¥1,155 ¥1,260 | ¥1,470
BEFE. HE ¥1,050 ¥1,155 | ¥1,365
o =] ¥1,155 ¥1,260 | ¥1,470
FuM ¥1,050 ¥1,155 | ¥1,365 (BA)

@ FVE (ar—-LTHFENCEEY)

HHELUAHERH 3 B A |CaxE#| Lo - 2EBLE
U S R o 1 | pwpERdE|FEZds - FELEL
B2 el (& - & (1 BE)
= 1 L el
:ﬁiﬁﬁ' %B’IE Tﬁ"gﬂ
K - 18 X
TEL ( ) | FAX | ( )
32— KNo. T B M & B

DNV REORE

BB AFTHAT)IIET138 T 726-0004 R
TEL: (0847 ) 40-0088 (fX) FAX:45-7670 DehA {J?glﬁ—éﬂ Sl
http://model.hirobo.co.jp/ X (O+O+O)

21



0405-424

2534-012

2534-012

0405-477

2534-012

0405-425

0405473

2534-012

0405-474

BN o -8

P

e 2532-028
2525-007
2524-001 g m

l Servo horn
2505-001

0405-425

' 2537-002

2537-002
0412-179

0412-179

0404-764

e S 2534-012
0405-426 ®
=
0405-428 \ \
e P ® 0405-429
W <
0
d 2525-007
V)%
5)9 2505-001 2505-015
= o @ﬁ

22



*The prices in parentheses are the prices excluding consumption tax.

Lt e e <Jii*ﬁif¥'!<§“ fy fii &5

Code No. Particulars Q'ty Price (Y16n) Remarks

IT7—% 7 2,310
0405-424 Air tank 1 (2200
0405-425 LT—5 Y7 &y T) =%y by b 630 FAUN > ¥ 250mm 17

Air tank and battery mount set ! (600) with union band 250mm

Yy YT A7Y) 21— M3XI10 105
2534-012 Tapping screw M3X10 10 (100)

*The prices in parentheses are the prices excluding consumption tax.
- T

7 No. fath A e fiv
Code No. Particulars Q'ty Diice (chn) Remarks
0405-425 LT =9 L7 &NYTY =T Y YT 530 TN F 250mm 17

Air tank and battery mount set 1 (600) with union band 250mm
= # F2Xy 7 — 12V 1300mAh 10,500
DAL Ni-cd battery 12V 1300mAh ! (10,000)
¥y ¥ Y7 A7) a— M3X10 105
302 Tapping screw M3X10 10 (100)
*The prices in parentheses are the prices excluding consumption tax.
. ; A4 i -

I — F No. e AE ( }gﬁ(ﬁﬂlgﬁ o) fili %
Code No. Particulars Q'ty Price (Ylen) Remarks
0404-764 TV 7T 2 =T ¢3X6X2000 340 T = &

Gasoline tubing ¢3X6X2000 ! (800) Oil-proof rubber
0405-426 TT/SVTEy b B 8,400 NI
Air valve set 1 set (8,000) with valve
0405-427 Fa—TIYFHAFEy b 630 Fa—T7TUF, Fv b, Ty ox—1f
Tube end guide set 1 (600) with tube end. nut and washer
PHIH SV 78w b 135 13,650
0228 Switch valve set 1 set (13,000)
TLAMY — K= >~ b 1;575
0405429 Retract servo mount 1 (1,500) -
ZF—RILT 8,190 F &7 75—
0405-473 oins ! (7,800) with adapter
0405-474 L7 —F 22— 7 g1.5X#3X2000 3,780 Tax7 5 ff
Air tube ¢1.5X¢3X2000 1 (3.600) with T connector
H—RKTL—} 315
01210 Servo plate 2 (300)
M2+ b 210
2505:001 M2 nut { 20 200)
W B — R v B 315
2202015 W-type servo attaching nut 10 (300)
TYx X bay FM2X30 525
2022003 Adiust rod M2X30 5 (500)
M2uay N K 525,
2a4001 M2 rdend 10 (500)
EXg5 K —VETF 1,050
st EX5 ball with stand 10 (1,000)
¥y v TR 21— M2X8 840
s Cap screw M2X8 10 (800)
ol 2 Xy 1] a—M3IXI0 105
012
H34:012 Tapping screw M3X10 10 (100)
2537-002 5 v €0 7 A7) 2— M2.6X16 525
Tapping screw with attached washer M2.6X 16 10 (500)

23




0405-430

0405-432
0405-434
2529-008
0405-433

2532-004

0405-431
0405-484
2532-003

0405-435
0405-436
2507-002
0405-437
é 0405-440
N
0405-438 “Lj \}
e
=

0405-439 2607 002

0405-478

0405-479

2532-011

24



*The prices in parentheses are the prices excluding consumption tax.

) 1 % BLaAflli4E -
7 I o i A% (BUHAnRS) 11 i
Code No. Particulars Q'ty Price (Yen) Remarks
AL AT —4(L) 5,250
0405:430 Oleo z;]rm (Upper) ! (; ,?gg)
AL FT—A4CF) s
0405431 Oleo arm (Lower) 1 (6,800)
¥ 1Y g55 1,680
0405-432 Ti 1 (1.600)
ire @55 - 420
KAV X7
0405-433 il ok 1 (400)
0405-434 K A 630 i o
Wheel g30 (225)
717 —3.2X5X53
0300484 Collar 3.2X5X5.3 : (g(l)(i))
FWg2.6Xg7.5X0.5 7 1
20604 FW2.6X07.5X0.5 black 10 G00)
0 ') » 7 SS060
s O-ring $5060 5 GO0
Fv v T X7 2— M3XI10
2532003 Cap screw M3X10 10 (:gg)
Fy v 7RI 2— M3XI12
2532:004 Cap screw M3X12 10 (400)
*The prices in parentheses are the prices excluding consumption tax.
- 3 BlaAMilitg -y
el 2. i e (BLHATAS) =
Code No. Particulars Q'ty Price (Yen) Remarks
FonR=JrF=Fvv7T 525
0405-435 Damper cylinder cap 1 (;gg)
FUIN=U%7 F1L=26
0405-436 Damper shaft =26 1 (ggg)
0405-437 g e I oo
amper |glston 3 15
v IN— o7
0405-438 g SRR TN Y ! a0
amper spring
0405-439 o= ) v ¥— i 1,470
Damper cylinder (1,400)
0405-440 FynN—x7F i 630
l%ammr shaft (ggg)
7 — 5.2X7X6.8
DATE Collar 5.2X7X6.8 2 G00)
717 — 3.2X5-7X19
QA05A0 Collar 3.2X5 — 7X19 1 (00
S
2507-002 Bl 10 (100}
%’znﬂg fo 7Y M3X30 420
i o
2320 Cap screw M3X30 10 (400)

25



2532-021

0405-441

2539-020

0405-442

, @
0405-443 M

2506-044

2505-005

26



*The prices in parentheses are the prices excluding consumption tax.

p Bl gy
I — N No. Ed AEL (EUKﬁlli‘l‘?%)‘ M i #%
Code No. Particulars Q'ty Price (Yen) Remarks
5 — 21,000
Dol Eelﬁiﬁ? o ! (20.000)
0405-442 S e e R 1 16,300 SXT T BV YT GALH LT
N Slide boss set (Nose gear) 5 (176:](;%)) with shaft. E-ring and 9/64 L type wrench
A LUARX () —XFY 2
0405-443 Oleo boss (Nose gear) 1 (2,600)
L =AENNN=A 2,520
0405-444 X 1 (2.400)
Nose gear base il()
M4UF v b
2505-005 MU 10 (g(l)(sn
FWg2.6X¢7.5X0.5 7 1 3
220008k FW2.6X07.5X0.5 black 10 (300)
Sesai Fx v 77X 1) 2— MAXI0 5 630
Cap screw M4X10 (228)
¥y TR 21— M3X22
2532-007 Cap screw M3X22 10 (‘31(1)2)
Ry VRIS MaX14
235020 Button bolt M4X 14 2 (300)

27



2532-021

2531-007 &
~N 2500-088
0405-441 0405-445
2531-002
2532-024
0405-449 |
K 2509-005
2532-024
2532-003
PSENN
< OMNY
2506-007 2
N 7/
L S 2506-010
M4y AV FF v b (HAFE)
M4 claw nut (attached)

kA

2505-005

0405-446

2531-002

2531-002

M4y AV X F v b (HIAKE)
M4 claw nut (attached)

FLEAM (XA ¥F¥) =7 b

Retract (main gear) mount

|
A \
©
}
(e

M4y AV FF v b (HAiE)
M4 claw nut (attached)

FHAE (A1 FY) =y b

Retract (main gear) mount

A

2532-024

&7
&)
A

0402-014
2531-004

2509-011

0405-450

0405-455

M4 AV FF v b (FAE)

0405-447

2531-002

2532-007

2506-044

M4 claw nut (attached)




*The prices in parentheses are the prices excluding consumption tax

s o AB it lii%
Code No. Particulars Q'ty Price (Yer) Remarks
(a02-014 ;ai l(]:c‘:ro; 8 ! (g(l)(s)) wtntll stt;s(c):e\:\f -t
005441 | Bt ! G000
00545 | g ! 300
0405446 | Smaesmn 1 (1300
e Cj);el(: :(—): (/;\(/laifu)(ge:r)‘/ e 1 (5(1)88)
4057448 ggj(? niu: z‘:z\fb:l\;e/\’w - ! (2:?)88)
o . i
x =

s 1,260
2500-088 Brg. 98X@p16XSF ZZ 2 (1.200)
2506-007 FW p4Xp10X0.8T 20 (}8(5»
2506-010 FW p3XpOX 1T 20 ({8(5))
250604 | Fay > 30s7 3X0.3 black 10 Goo)
250005 | Seniepnrst 2 Goo)
2000 | Nerui pinish 2 G0
002 | omerints 10 6o
e A 10 Goo)
i B A 10 600y
i A ey 10 (o0
2920 | iz 10 (o0
i A 10 (aoo)

D SCrew

i N 10 (600)
2208 | s 10 (600)

29



2532-049
0405-251
2505-002
2539-008

2505-002
2532049 { A o]
2511-017

0405-251
2525-010

2521-078

2506-010
2505-013

0414-276

Q—

0405-456

0405-464

0405-451
e

0405-460

2532-006

AY

2505-012

0405-468/

0405-467

~

0414-069

2506-010

2505-006

2505-006

2532-031
2525-006

E L 2506-017

12505001
002

b

2537-002 0412-179

0405-470

. 2506-010
0405-469 0405-469 W
/dﬁ
{0

0405-452

2506-010

ramoma.

0405-459

2534-013

2523-002

B
2505-012

2505-006

<58

2524-001

0404-656 (T L D &)
(Rubber only)

0404-149

0404-689

2533-019

2523-006

2523-015

0414-069

2523-020

2524015 |

'

0404-694

0405-471

0405-472

30



*The prices in parentheses are the prices excluding consumption tax.

B T -
2 — K No. it A% (kj;j;{?”f',}';j;‘ e
Code No. Particulars ! 2 ! Remarks
Qty Price (Yen)
EXH—RYT—NVFITAT/N17T 10,290
0404-149 EX carbon tail drive pipe L (9,800)
0404-656 AT T4 7 Brg. T 575 TLE—X
Pipe drive bearing case 2 (500) Ruhbu' case
0404-689 EX L=/ —HF I/ 7 g7 1,260 WEZTT
EX universal hub g7 ! (1,200) wnh roll pin
0404-694 TG 7 — W7 — L7354 7 L=805 (7 — K ) i 6,825
Oc!gsonal tail boom pipe L=805 (carbon) (6,500)
0405-251 Mgzt ot ( Lo
% M6 rod end 10 (1,000)
0405-451 Belld30 RO o€ 7 F 2,100 FTAFTI P, AAZANT 7 F, RFDOE7F
Bell 430 instruction manual set ! (2,(1)88) BODY KIT and MECHANICAL
Bell430 77—V :
00072 Bell 430 decal 1 2.000)
Bell430 F 2 7 7775— K
0405453 Bell 430 top cover 1 (20,000)
0405-454 Belld30 X 7 B JEN 8,400 LRTEYF
Bell 430 exhaust pipe set 1 set (8,000) 1setof L andR
0405456 Bell30 377 €7 F 797 — 1 3,360
Bell 430 cockplt floor (3,200)
0405457 Bell430 4 7 [N 131,250 TAFALET — 3G
Bell 430 body 1 set (125,000) Factory assembled plywood
0405458 Belld30 /KTRERE 7 T M 9,975
Bell 430 horizontal fin set I sct (9,500)
0405-459 Belld30 7 —Ivx v 7 7 2,625
Bell 430 tail ca ! (2.500)
0405460 Bell430 TEFLFE 7 ,400
Bell 430 vertical fin ! (8,000)
Belld30 7 —IWAF 7 R — (K7 A) T
0405-461 Bell 430 tail skid holder (Body) L (800)
0405-462 Belld30 7 — IV AF 7 FASSY T3\ 3780
Bell 430 tail skid Assy 1set (3600)
0405463 Belld30 7 — WA F 7 FR IV — CETER) 840
Bell 430 tail skid holder (vertical fin) ! (800)
0405-464 Bel[A30 TAFEE 7 F | 2,625
Bell 430 plywood set 1 sct (2,500)
0405-465 Belld30 74 F—EY F T3\ 9,240 LRTEYF
Bell 430 windows set 1 sct (8,800) 1 setof L and R
0405-466 Belld30 7O 7 FF7 €7 F 50 12,600 L/R 1
Bell 430 front door set 1 set (12,000) 1setof LandR
0405-467 Belld30 7 F7 €Y F TS50 12,600 LRTEY F
Bell 430 rear door set 1 sct (12,000) 1 set of L and R
0405-468 Belld30 ARk 7 T V&7 | T3\ 12,600 AR 7T VHEFRRT LR1EY R
Bell 430 sponson set 1 set (12,000) With sponson current plate 1 set of L and R
0405-469 GE40 X 91 T U=LTEXT — 5 1,890 L/R1 ’% v F
GEAO0 Main flame fix stay (1,800) 1setof LandR
0405-470 Belld30T Y 7EY FEY T T3\ 7,560
Bell 430 cockpit set 1 set (7,200)
0405471 Belld30 7 — WV F 74 7734 7 ASSY P=734 (71 =K 7] | 14, H—=RIZINAT
Bell 430 tail drive pipe Assy P=734 (carbon) (13,800) Carbon pi
0405472 T —IVF74 7~ 7 F ASSY P=152 (/1 — 7k /) | 5,250 P VAT B4
Tail drive shaﬁ ASSY P=152 (carbon) (5,000) Carbon pipe
0405475 SIS0 1 =
Mesh 250X250 __(500)
71 7 — p3.IX6X12.5FI2 525
0405-480 Collar g3. 1xsx12.5 F12 1 (500)
Fr=sRT =] 315
0412179 Servo plate 2 (300)
0414-069 S60-11 NTFEVEYF 23C 4,200 I5H7c0 287 FLERTY,
S60-II door handle set 2 sct (4,000) 2sets are nece
0414-070 S60-Il F7eErTJEY F %2 6,615 13
S60-IT door hinge set Each 2 (6,300) 2scls ‘m, nucwmr for on
0414-276 EC135 Ml 3,150 =YY S
EC135 seat i (3.000) 2sets are nucgssarg l()r nm, anit,
2500-044 Brg. g8Xp16X5 27 2 e
M2 F 7 F 210
2505-001 M2 r_}l_x_t g 20 (200)
M3 210
2503002 Mime 20 (200)
M3 FAavFv 210
2205000 M3 nylon nut 10 (200)
2505-008 R s 3]
M3 claw nut (300)
T 2ok 210
2592:012 M 10 (200)
M2.6 ¥ 210
2505-013 M2.6 nut e 20 (20(5))
W R =R > 31
2505-015 W-type servo installing nut 10 (300)
2506010 FWg3XgoX1T 2 o
2506-017 FWgl.7 20 &3{5))
EXa3 T ry— 1,050
206039 EX oS washer 6 1,000,
T —) Z 7 §2X1 52.
209016 Roll pin g2X10 10 (500)
2511-017 Z T XA 73— M3X33 525
gross member M3X33 2 (gog)
17 — TX8X10 3
2521-059 Collar 7X8X10 2 (600)
— 2.6X4X4F 525
22L:078 Collar 2.6X4X4F 2 (500)
2523-002 T —37 FO—Tx 7 F gl.2ZX1200 1,575
Rudder control shaft ¢1.2X1200 10 (1,500)
SUS 734 7 g2X700 675 TZXAbT734 7T
2523-006 SUS pipe 52X700 5 (3:500) with adjust joint
2523015 =37 FO=UH v FL=1200 (7 —F ) 3,150
Tail control rod L=1200 (carbon) ! (3.000)
2523020 PP. 751 7 g2Xg3X1000 420
PP pipe 02Xg3X1000 2 (400)
FXZ 7 F 525
2524-001 M3 rod end 10 (500)
Ty Az aq 7 Mgl 420
2524015 Adjust joint 2 2 (400)
2525-006 EX ¢35 K= 1,050
EX ¢5 baT!;l 10 (1,000)
56 R —) T.050
2200 6 ball 10 (11000)
X T A7 Y 2 —M3X12 420
2532-004 Cap screw M3X12 10 (400)
X v v 7 X7 72— M3X20 420
2532-006 Cap serew M3X20 10 (400)
v 7 X7 a— M2XT0 840
2532-029 Cap screw M2X10 10 (800)
Fx v 7 X7 72— M2X6 840
PRERRIER Cap screw M2X6 10 (800)
v v 7 X7 7] 2—M2.6XI5 840
2532.049 Cap screw M2.6X15 10 (800)
T ~EXMITXS 210
2533-019 Pan head screw M1.7X5 20 (200
2534013 FTIOETT AT 1— ML6X6 F 7 X2Hl 210
Tapping screw M2.6X6 truss No.2 type 10 (200)
2534015 i’EE‘Eg// 7 7] 2 — M2X6 105
Tapping screw M2X6 10 (100)
2534-023 TYEB T AT 2— MIIX5 315
Tapping screw M1.7X5 20 (300)
2537-002 7B YT A7 a— M2.6X16 (HEZETT) 525
Tagpmg Forew M2.6X16 (with washer) 10 (500)
2539008 RN a0
Thread screw M3X15 5 (300)

31



MEMO

32







}éﬁé]%ﬁéﬁ%%%ﬁ HIROBO LIMNED

138 FUKAWA-CHO, FUCHU-SHI,

IR B W AF AT )IIET 138 T726-0004 HIROSHIMA-PREF., JAPAN. F726-0004

HIROBO TEL: (0847) 40-0088 (ft) FAX:45-7670 TEL:0847-40-0088 FAX:0847-45-7670

http://model.hirobo.co.jp/ http://model.hirobo.co.jp/

A\ % caution

OFEOAHABEN—WE LW ER/MTHER T EEIBIEEIhTVET,

QFEZBOARICOVTIE., FRFELLILERTIEFHUET,

QFENARIIOVWTHLZHMLTHYETH. F—CFELAPEY ., BWEh L EPRAE
DEDPBYELES, S—HAEIVETEIBHEOVALET,

@ERALUERBRICOVTIE QEICLPIPHESTEREZEVPRETOT., TTEEEL,

(® Unauthorized reproduction of this instruction manual, whole or in part, is strictly prohibited.

@The contents of this instruction manual are subject to change without prior notice.

@ The contents of this manual were completed as perfectly as possible, however, please let us
know should any mistakes or omissions come to your attention.

@ Please acknowledge that, item @above notwithstanding, we will not bear any responsibility for
accidents or injury resulting in the operation of your unit.

Frk165E5H
FR16E7 A
First printing
Second printing

#hRFEIT
FE2RRFEAT
May, 2004
July, 2004




